
WATER DESALINATION

1. Introduction

Of the surface of the earth, 71% (3.60 � 108 km2) is covered by oceans; their
average depth is 6 km and their volume is 8.54 � 108 km3. Unfortunately, this
huge quantity of water is not suitable for very many human uses due to high
salinity, ranging between 25,000–45,000 ppm TDS (ppm ¼ parts per million
by weight, or mg/L, TDS ¼ total dissolved solids). Water with over 1000 ppm
salt is usually considered unfit for human consumption, and water with over
500 ppm is considered undesirable, but in some parts of the world, people and
land animals are forced to survive with much higher concentrations of salts,
sometimes of over 2500 ppm.

Freshwater with less than 500 ppm (or 0.05%) dissolved solids is generally
[...]
usually granted. However, for inland sources far from the ocean, disposal of
concentrate is very serious problem that in some cases may prevent completely
an implementation of a desalination programs.

Table 3. Commonly Acceptable Saturation Levels of CommonScale Forming Compounds
in RO Applications

Scaling
constituent

Acceptable concentration
level in the concentrate

Controlling
agent

CaCO3 in brackish
application

Langelier saturation
index (LSI) < 1.8–2.2

scale inhibitor
or acid

CaCO3 in seawater
application

Stiff and Davis saturation
index (S&DSI) < 0.5

scale inhibitor
or acid

CaSO4 [Ca] � [SO4] < 2.4 Ksp scale inhibitor
SiO2 [SiO2] < 180–240 ppm scale inhibitor

Vol. 26 WATER DESALINATION 81



In the U.S., the location with largest number of brackish and nanofiltration
systems producing potable water is the state of Florida. Currently the largest,
low pressure, RO desalination system is located at Boca Raton. It is nanofiltra-
tion system of permeate capacity of 150,000 m3/day. The feed water is of low sali-
nity, about 400 ppm TDS but contains high hardness, about 400 ppm (as CaCO3)
and high color, about 35 color unit (CU). The plant produce permeate with hard-
ness target of 50–80 ppm (as CaCO3) and color less than 2 CU. The RO trains
operate at feed pressure of about 5 bar and recovery rate of 85%. Large number
of brackish water sources in Florida contain hydrogen sulfide (H2S). Treatment
of such sources, in addition to salinity reduction, also requires complete removal
of H2S, both from permeate and concentrate. This is being accomplished in
aerators, operating in similar way as these for CO2 removal, at water pH
below 6.5. The one difference is that H2S, being toxic, can not be vent off to
the atmosphere. The off gases from H2S aerators are usually adsorbed on iron
catalyst that converts H2S to elemental sulfur that is filtrated and disposed as
a solid waste.

An example of brackish RO system, located in inland location is desalina-
tion plant located in Arlington California. The objectives of operation of the
Arlington plant is to reduce salinity and nitrate concentration in local potable
aquifer. The schematic process flow diagram of the Arlington Desalter is given
in Figure 16. Feed water from the five local brackish wells is pumped to the
plant site where it is split into two streams. Out of the total raw water flow of
26,500 m3/d (7 MGD), provision exists for passing 7.500 m3/d (2 MGD) through
granular activated carbon (GAC) filters, to remove dissolved organic compounds,
mainly dibromochloropropane (DBCP). The remaining flow, 19,000 m3/d

Activated
carbon

filter

Acid Scale
inhibitor

Degasifier

Power recovery
turbine

Cartridge
filter

Permeate to
distribution

Fig. 16. Flow diagram of brackish RO plant for nitrate reduction and Arlington, Calif.
(Courtesy Hydranautics.)

82 WATER DESALINATION Vol. 26



(5 MGD), is used as feed for the RO system. The RO feed water is treated by
dosing of scale inhibitor and sulfuric acid to a pH of 6.9 and is filtered through
5-micron cartridge filters.

After the filtration feed water is pressurized to approximately 14.5 bar
(210 psi) with vertical turbine pumps, the pressurized feed enters three parallel
RO trains operating at 77% permeate recovery. Each train contains 44 pressure
vessels, 800 diameter, in a two pass 33:11 array. The pressure vessels each contain
six spiral wound, composite, membrane elements. Permeate flow from the RO
trains is combined with the blend stream at the ratio 2:1. The design blend
ratio was based on the projected concentration of nitrate in the wells and in
the permeate water, with a target concentration corresponding to California
drinking water standard of not more than 45 ppm of nitrate in the total plant
effluent. This blended effluent is of potable water quality and flows to the
storm water channel and eventually recharges the ground water basin.

The concentrate stream from each RO train passes through an energy
recovery turbine, which is a reverse running pump mechanically coupled with
the high pressure pump. The combined concentrate from the plant is conveyed
to the Orange County Sanitation District through the Santa Ana Regional Inter-
ceptor (SARI) line. After mixing with municipal sewage, and primary and
secondary treatment of the Sanitation District effluent is split for further treat-
ment by OCWD Water Factory 21 RO plant, or direct disposal to the ocean.

5.3. Wastewater Reclamation. The unique differentiation of membrane
wastewater reclamation systems from brackish RO systems is quality of the
raw water. The raw water treated in wastewater reclamation plants is almost
universally secondary effluent form municipal wastewater treatment plants and
contains high concentration of suspended particles, organic matters and bacteria.
Early efforts to apply conventional pretreatment, that included lime clarification
followed by multimedia filtration, were not successful. RO membranes fouled very
rapidly and had to cleaned at high frequently. In the last ten years membrane
pretreatment technology, mainly capillary microfiltration (MF) and ultrafiltration
(UF) has been applied with very good results (38). A schematic diagram of waste-
water reclamation system with membrane pretreatment is shown in Figure 17.

FeCl3

Cl2

Cl2

Acid and/or 
SI

Wastewater 
treatment plant

Secondary
effluent

CO2

RO unit

UF/MF 
pretreatment

Degasifier

Fig. 17. RO wastewater reclamation system with membrane pretreatment.

Vol. 26 WATER DESALINATION 83



The MF/UF technology applied as an RO pretreatment can be either pres-
sure or vacuum driven. These membrane filtration systems operate at low feed
pressure or vacuum (<1 bar) and at very high recovery rate (90–95%). The
preferred mode of operation of MF/UF systems is direct filtration (15–30 min)
followed by backwash (30–60 s). Foulants, that accumulate on MF/UF mem-
brane surfaces during the filtration step, are removed in the backwash step
through reverse flow of filtrate and/or air scouring. The effluent after MF or
UF treatment still contains high concentration of dissolved organics but sus-
pended particles and bacteria are almost completely removed. Fouling rate of
RO membranes, downstream of MF/UF pretreatment, is much lower than experi-
enced with conventional pretreatment, therefore cleaning frequency has been
reduced significantly. Also, application of double membrane barrier increases
confidence in effectiveness of reduction of pathogens, present in the raw water.

The desalination plants using combined membrane technology: MF/UF þ RO
are sometimes designated as an integrated membrane system IMS are being used
extensively for treatment and salinity reduction of wastewater (39–41). Examples
of representative IMS large plants in this category includes: Orange County,
California, 265,000 m3/day; West Basin, California, 87,000 m3/day; Sulaibiya,
Kuwait, 375,000 m3/day; Bedok, Singapore, 32,000; and Kranji, Singapore, both
at 40,000 m3/day.

Product water from these plants is used for aquifer recharge, irrigation or
industrial use. In Singapore, small fraction of RO reclaimed water, designated as
‘‘New Water’’ is pumped to one of the local potable water supply reservoirs and
distributed for all potable use. Use of the reclaimed water, produced at the West
Basin, California plant, demonstrates all typical usages encountered in this type
of systems: 13% for unrestricted irrigation, 28% for ground water injections, 23%
for low pressure boiler feed and 8% for high pressure boiler feed. Because of the
requirements associated with the high pressure boiler operation, there are very
strict requirements of low concentration of silica, hardness and TDS, imposed on
permeate water quality at West Basin reclamation plant. The West Basin Recla-
mation Plant operational history demonstrates that such strict requirements are
possible to meet and wastewater reclamation can be a reliable source of water for
all application needs.

5.4. Seawater Desalting. A typical configuration of RO seawater
system, processing water from an open intake is shown in Figure 18.

Acid FeCl3

CaCO3

CO2
Cl2

NaHSO3

Two stage gravity filtration

RO unit

Permeate 
treatment unit

Fig. 18. Seawater RO unit treating surface water feed.

84 WATER DESALINATION Vol. 26



In the RO seawater desalination process seawater, pumped from the
submersible intake, usually contain significant quantities of colloidal matter.
Periodically, algae and other marine organism can be present as well. Prior
to entry to the RO system suspended matter has to be reduced to absolute
minimum, otherwise feed channels of the membrane elements will be plugged.
The treatment of seawater usually includes rough screening followed by
sedimentation, coagulation and media filtration, using either pressure or
gravity filters. Filtered effluent is pumped through the cartridge filters that
protect high pressure pumps against accidental entry of sand particles or
other debris. The outlet of cartridge filters is usually connected directly to
the suction of high pressure pumps. High pressure pump the treated seawater
feed to the pressure require by the RO process, usually in the range of
5.5–7.0 MPs. The seawater enters RO modules and is separated into permeate
and concentrate. The pressure of concentrate is about 0.2–0.3 MPs lower
than the feed pressure. The RO systems usually operate at recovery rate of
40–50%, therefore, the concentrate stream contains significant amount of
the original energy supplied by the high pressure pump to the feed stream.
This energy is partially recovered using power recovery turbines. RO con-
centrate is returned back to the ocean. Appropriate discharge devices con-
figurations are employed to mix the concentrate with ocean water and fast
reduce concentrate salinity to the background level. Permeate water is usually
stabilized by addition of calcium and bicarbonate ions to reduce its corrosion
potential.

RO seawater desalination process requires membranes with very high salt
rejection. In seawater applications average feed salinity could be in the range of
50,000–60,000 ppm TDS. To produce permeate water of 350 ppm TDS the actual
membrane salt rejection has to be in the range of 99.3%–99.4%. Considering that
in field conditions membrane rejection decreases with time and the required
rejection has to be maintained in the whole range of feed water temperature,
the initial nominal slat rejection of seawater membrane elements should be in
the range of 99.7%–99.8%, which is achievable with the current commercial
seawater membranes. This allows design production of potable water in a single
pass systems for the lower range of seawater salinity (35,000–40,000 ppn TDS).
For high seawater feed salinity and feed water temperature (�45,000 ppm TDS
& �35 C) seawater systems are usually configured as a partial two pass process
(Fig. 19).

5.5. Energy Consumption. Because the concentrated reject brine is
still at high pressure, it is possible to recover energy by passing this brine
through hydraulic turbines and thus reduce the overall energy consumption.
The common energy recovery device, used presently in medium and large
capacity seawater units, is Pelton wheel. The Pelton wheel turbine is connected
on common shaft with motor and high pressure pump. The concentrate stream
flowing through the recovery device, turns the Pelton wheel, which transfers its
energy to the electric motor and therefore reduces amount of energy required to
turn the high pressure pump. Figure 20 shows a diagram of RO unit with a
energy recovery device.

In this particular example the energy consumption of the RO process is
2.6 kWh/m3. Without energy recovery device the same process would consume

Vol. 26 WATER DESALINATION 85



3.96 kwh/m3. Therefore, use of energy recovery device provide energy reduction
of about 35%. The amount of energy recovered from the concentrate stream
depends mainly on efficiency of energy recovery devices. Presently, new energy
recovery devices called isobaric devices are being introduced that have higher
conversion efficiency then the Pelton wheel. Use of isobaric devices can provide
additional reduction of about 10% of energy required by high pressure pumps in
the RO desalination process. In addition to energy required by high pressure
pumping system, the desalination plant uses electric energy for delivery of raw
water, to operate pretreatment system and to pump the permeate. The total
energy consumption is in the range of RO seawater plant is in the range of
3–4 kWh/m3 (11–15 MJ/m3). In comparison, the MSF desalination process
requires about 120–280 MJ of heat and about 15 MJ of mechanical/electric
power (for pumping and auxiliaries) per m3. The energy requirement of the
RO process is thus smaller than that of the MSF process even if the RO energy
requirement is multiplied by the thermal-to-mechanical (or electrical) power
conversion factor of 3–4. The specific exergy (or availability, the thermodynamic
potential of useful work) consumption of the MSF process using 1208C steam is
about 2–3-fold higher than that of the RO process, but the difference becomes
smaller if the steam temperature is lowered to 808C.

Recirculation of second pass concentrate

First pass permeate by-pass

RO 1 RO 2

Fig. 19. Configuration of a partial two pass RO unit.

P

Energy recovery
turbine

M

T

High pressure 
pump

Feed

Concentrate

Permeate

RO unit

Fig. 20. Configuration of a RO unit with energy recovery turbine.

86 WATER DESALINATION Vol. 26



Energy consumption in nanofiltration and brackish water desalination
plants is much lower than in RO seawater systems due to lower feed pressure
and higher recovery rate. It is about 0.4–0.5 kwh/m3 in nanofiltration plants
and 0.5–0.8 kwh/m3 in brackish systems. Energy recovery devices are being
used in brackish plant, treating high salinity feed and operating at high feed
pressures. In nanofiltration systems due to low pressure an high recovery
rates, very little energy is contained in the concentrate stream, and use of energy
recovery devices is not cost effective.

5.6. Electrodialysis. In electrodialysis (ED), the saline solution is
placed between two membranes, one permeable to cations only and the other
to anions only. A direct electrical current is passed across this system by
means of two electrodes, causing the cations in the saline solution to move
toward the cathode, and the anions to the anode. As shown in Figure 21, the
anions can only leave one compartment in their travel to the anode, because a
membrane separating them from the anode is permeable to them. Cations are
both excluded from one compartment and concentrated in the compartment
toward the cathode. This reduces the salt concentration in some compartments,
and increases it in others. Tens to hundreds of such compartments are stacked
together in practical ED plants, leading to the creation of alternating compart-
ments of fresh and salt-concentrated water. ED is a continuous-flow process,
where saline feed is continuously fed into all compartments and the product
water and concentrated brine flow out of alternate compartments. The flow
along the membranes also improves the mass transport there, and the separators
between the membranes are constructed to provide good flow distribution and
mixing on the membrane surfaces. Membrane sizes are often about 0.5 � 1 m,
spaced about 1 mm apart. Many types of polymers are used to manufacture
these ion-exchange-selective membranes, which are often reinforced by strong
fabrics made of other polymers or glass fibers.

Since membrane fouling could quickly render the system inefficient,
very careful and thorough feedwater pretreatment similar to that described in
the section on RO, is required. Some pretreatment needs, and operational pro-
blems of scaling are diminished in the electrodialysis reversal (EDR) process,
in which the electric current flow direction is periodically (eg, 3–4 times/h)
reversed, with simultaneous switching of the water-flow connections. This also